Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 14.75 8.31 5.68
NVNT a 5785 Antl 13.12 8.82 5.68
NVNT a 5825 Antl 14.84 8.29 5.65
NVNT n20 5745 Antl 34.85 4.58 1.84
NVNT n20 5785 Antl 34.76 4.59 1.84
NVNT n20 5825 Antl 34.85 4.58 1.84
NVNT n40 5755 Antl 33.94 4.69 1.91
NVNT n40 5795 Antl 34.09 4.67 1.9
NVNT ac20 5745 Antl 31.25 5.05 2.16
NVNT ac20 5785 Antl 31.33 5.04 2.15
NVNT ac20 5825 Antl 31.33 5.04 2.16
NVNT ac40 5755 Antl 28.62 5.43 2.44
NVNT ac40 5795 Antl 28.72 5.42 2.44
NVNT ac80 5775 Antl 27.22 5.65 2.63
NVNT ax20 5745 Antl 22.07 6.56 3.47
NVNT ax20 5825 Antl 22.01 6.57 3.48
NVNT ax40 5755 Antl 22.02 6.57 3.47
NVNT ax40 5795 Antl 22.03 6.57 3.48
NVNT ax80 5775 Antl 27.22 5.65 2.63
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 2.97 8.31 11.28 30 Pass
NVNT a 5785 Antl 1.6 8.82 10.42 30 Pass
NVNT a 5825 Antl 1.24 8.29 9.53 30 Pass
NVNT n20 5745 Antl 6.67 4.58 11.25 30 Pass
NVNT n20 5785 Antl 6.21 4.59 10.8 30 Pass
NVNT n20 5825 Antl 5.3 4.58 9.88 30 Pass
NVNT n40 5755 Antl 6.43 4.69 11.12 30 Pass
NVNT n40 5795 Antl 5.88 4.67 10.55 30 Pass
NVNT ac20 5745 Antl 5.14 5.05 10.19 30 Pass
NVNT ac20 5785 Antl 5.76 5.04 10.8 30 Pass
NVNT ac20 5825 Antl 3.6 5.04 8.64 30 Pass
NVNT ac40 5755 Antl 4.65 5.43 10.08 30 Pass
NVNT ac40 5795 Antl 4.51 5.42 9.93 30 Pass
NVNT ac80 5775 Antl 4.21 5.65 9.86 30 Pass
NVNT ax20 5745 Antl 3.6 6.56 10.16 30 Pass
NVNT ax20 5825 Antl 1.82 6.57 8.39 30 Pass
NVNT ax40 5755 Antl 2.68 6.57 9.25 30 Pass
NVNT ax40 5795 Antl 3.23 6.57 9.8 30 Pass
NVNT ax80 5775 Antl 4.29 5.65 9.94 30 Pass
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3.60 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.41 dBm /Hz

STATUS.

Power NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[04:14:12 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

4.65 dBm /40 MHz

Center Freq
5.755000000 GHz

#VBW 3 MHz

Power Spectral Density

-71.37 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5755MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[04:15:06 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

4.51 dBm /40 MHz

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.51 dBm /Hz

STATUS.

Power NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[04:15:54 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

4.21 dBm /80 MHz

Center Freq
5.775000000 GHz

#VBW 3 MHz

Power Spectral Density

-74.82 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5775MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[03:08:15 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

3.60 dBm /20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.41 dBm /Hz

STATUS.

Power NVNT ax20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[03:09:58 PM May 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

1.82 dBm 720 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-71.19 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5825MHz Ant1



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

Power NVNT ax40 5755MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [03:13:55 PM May 29, 2024
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz

Man

Channel Power Power Spectral Density

3.23 dBm /40 MHz -72.79 dBm /Hz

MSG STATUS.

Power NVNT ax40 5795MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [11:23:22 AM May 29, 2024
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.775000000 GHz

Center 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz 16.000000 MHz

Auto Man

CF Step

Channel Power Power Spectral Density

4.29 dBm /80 MHz -74.74 dBm /Hz

MSG STATUS.

Power NVNT ax80 5775MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.387 0.5 Pass
NVNT a 5785 Antl 16.42 0.5 Pass
NVNT a 5825 Antl 16.328 0.5 Pass
NVNT n20 5745 Antl 17.677 0.5 Pass
NVNT n20 5785 Antl 17.687 0.5 Pass
NVNT n20 5825 Antl 17.663 0.5 Pass
NVNT n40 5755 Antl 36.419 0.5 Pass
NVNT n40 5795 Antl 36.416 0.5 Pass
NVNT ac20 5745 Antl 17.682 0.5 Pass
NVNT ac20 5785 Antl 17.682 0.5 Pass
NVNT ac20 5825 Antl 17.682 0.5 Pass
NVNT ac40 5755 Antl 36.43 0.5 Pass
NVNT ac40 5795 Antl 36.374 0.5 Pass
NVNT ac80 5775 Antl 76.405 0.5 Pass
NVNT ax20 5745 Antl 18.997 0.5 Pass
NVNT ax20 5825 Antl 18.923 0.5 Pass
NVNT ax40 5755 Antl 38.129 0.5 Pass
NVNT ax40 5795 Antl 38.158 0.5 Pass
NVNT ax80 5775 Antl 76.378 0.5 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[03:06:55 PM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.450 MHz
-72.759 kHz
16.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.7563121 GHZ
-7.2767 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

16.3 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[03:09:05 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.466 MHz
-72.037 kHz
16.42 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793138 GHz

-5.7493 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

15.8 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:11:25 PM May 23, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.833071 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.1 dBm
16.466 MHz

Transmit Freq Error -92.961 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.33 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:14:00 PM May 23, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.753768 GHz

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.8 dBm
17.710 MHz

Transmit Freq Error -70.175 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.68 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[03:16:54 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Mkr3 6.793757 GHZ
-5.7030 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
Sweep 3.333 ms|

Center 5.785 GHz
#Res BW 100 kHz

CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.7 dBm

Occupied Bandwidth
17.733 MHz
-86.472 kHz
17.69 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:18:38 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.825000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.833734 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 3.333 ms|

Center 5.825 GHz
#Res BW 100 kHz

CF Step
3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.0 dBm

Occupied Bandwidth
17.678 MHz
-97.370 kHz
17.66 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[03:27:34 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.773117 GHZ
-8.9044 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 17.2 dBm

36.282 MHz

Transmit Freq Error
x dB Bandwidth

-91.871 kHz
36.42 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[03:32:38 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.813118 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz s.oot?o';osn:ipz

Total Power 16.5 dBm

36.270 MHz

Transmit Freq Error
x dB Bandwidth

-89.606 kHz
36.42 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[03:21:23 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.686 MHz
-71.007 kHz
17.68 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.76377 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

16.2 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[03:23:24 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.674 MHz
-84.516 kHz
17.68 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793756 GHZ

-7.4231 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

15.7 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[03:25:23 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833756 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.0 dBm

17.676 MHz

Transmit Freq Error
x dB Bandwidth

-84.631 kHz
17.68 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[03:34:46 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.269 MHz

-82.229 kHz
36.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.773133 GHZ

Center Freq
5.755000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 16.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[03:38:40 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.813096 GHz
-9.85566 dBm

Center Freq
5.795000000 GHz

’3

#VBW 300 kHz

Total Power 15.6 dBm

36.249 MHz

Transmit Freq Error
x dB Bandwidth

-91.652 kHz
36.37 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[03:47:10 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.701 MHz

-112.40 kHz
76.40 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.81309 GHz

Center Freq
5.775000000 GHz

#VBW 300 kHz 12.000000 MHz

Man

Total Power 16.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[03:08:35 PM May 29, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.745000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Mkr3 6.754433 GHz
-7.3251 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
Sweep 3.333 ms|

Center 5.745 GHz
#Res BW 100 kHz

CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.9 dBm

Occupied Bandwidth
18.972 MHz
-65.429 kHz
19.00 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-6dB Bandwidth NVNT ax20 5745MHz Ant1l

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:10:17 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.825000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.834408 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 3.333 ms|

Center 5.825 GHz
#Res BW 100 kHz

CF Step
3.000000 MHz
Man

#VBW 300 kHz

Total Power 14.5 dBm

Occupied Bandwidth
18.944 MHz
-53.949 kHz
18.92 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-6dB Bandwidth NVNT ax20 5825MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

-6dB Bandwidth NVNT ax40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[03:14:15 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
37.931 MHz

-100.95 kHz
38.16 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813978 GHz
-11.180 dBm

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Auto Man

Freq Offset
0 Hz

Total Power 15.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax40 5795MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

[11:23:42 AM May 29, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.813068 GHz
-12.451 dBm

Center Freq
5.775000000 GHz

#VBW 300 kHz

Total Power 16.0 dBm

75.795 MHz

Transmit Freq Error
x dB Bandwidth

-120.82 kHz
76.38 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ax80 5775MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.587
NVNT a 5785 Antl 16.549
NVNT a 5825 Antl 16.603
NVNT n20 5745 Antl 17.826
NVNT n20 5785 Antl 17.8
NVNT n20 5825 Antl 17.801
NVNT n40 5755 Antl 36.399
NVNT n40 5795 Antl 36.483
NVNT ac20 5745 Antl 17.826
NVNT ac20 5785 Antl 17.794
NVNT ac20 5825 Antl 17.822
NVNT ac40 5755 Antl 36.491
NVNT ac40 5795 Antl 36.435
NVNT ac80 5775 Antl 76.02
NVNT ax20 5745 Antl 19.015
NVNT ax20 5825 Antl 19.019
NVNT ax40 5755 Antl 37.953
NVNT ax40 5795 Antl 38.041
NVNT ax80 5775 Antl 76.048




Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:06:45 PM May 23, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.746638 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm
16.587 MHz

Transmit Freq Error -65.005 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.79 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:08:55 PM May 23, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.781106 GHZ

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.2 dBm
16.549 MHz

Transmit Freq Error -58.659 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.60 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5785MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [03:11:13 PM May 23, 2024

Frequency

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
16.603 MHz

Transmit Freq Error -61.208 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.94 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:13:50 PM May 23, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.740593 GHZ

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.6 dBm
17.826 MHz

Transmit Freq Error -90.440 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.55 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5745MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE | [03:16:44 PMMay 23, 2024

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

Frequency

Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.778721 GHZ
0.069445 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.3 dBm

17.800 MHz

Transmit Freq Error
x dB Bandwidth

-73.444 kHz
24.40 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5785MHz Ant1

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [03:18:28 PMMay 23, 2024

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

Frequency

Center Freq: 5.825000000 GHz Radio Std: None

Avg[Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.801 MHz

-81.195 kHz
24.13 MHz

Transmit Freq Error
x dB Bandwidth

5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz
Total Power 15.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5825MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

Center Freq: 6.755000000 GHz
Trig: Free Run
#Atten: 30 dB

[03:27:24 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Frequency
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.739484 GHZ

5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 16.8 dBm

36.399 MHz

Transmit Freq Error
x dB Bandwidth

-78.125 kHz
44.53 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[03:32:28 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.78009 GHz

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.9 dBm

36.483 MHz

Transmit Freq Error
x dB Bandwidth

-89.029 kHz
43.45 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5795MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [03:21:14 PM May 23, 2024

Frequency

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
17.826 MHz

Transmit Freq Error -79.066 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.05 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:23:14 PM May 23, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

5.781637 GHz

Ref Offset2.8 dB
Refz2g0dem _________ -0.55501dBm

Frequency

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.2 dBm
17.794 MHz

Transmit Freq Error -117.03 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.00 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5785MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:25:14 PM May 23, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.819561 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
17.822 MHz

Transmit Freq Error -94.785 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.45 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:34:35 PM May 23, 2024

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.73943 GHz

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.6 dBm
36.491 MHz

Transmit Freq Error -114.41 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.30 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5755MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

[03:38:30 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.777888 GHz
-0.076562 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.9 dBm

36.435 MHz

Transmit Freq Error
x dB Bandwidth

-49.366 kHz
44.06 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[03:46:58 PM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 820 kHz

Occupied Bandwidth
76.020 MHz

-115.46 kHz
86.66 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.73858 GHz

5.775000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac80 5775MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:08:24 PM May 29, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 5.738685 GHz
Ref Offset2.8 dB 20.38962 dBm

Frequency

Ref 22.80 dBm

1 Center Freq
’ 5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm
19.015 MHz

Transmit Freq Error -71.724 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.50 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:10:07 PM May 29, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.822294 GHZ

Ref Offset 2.79 dB
Ref2279¢8Bm  -1.0788dBm

Frequency

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.3 dBm
19.019 MHz

Transmit Freq Error -32.530 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.61 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5825MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

OBW NVNT ax40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[03:14:05 PMMay 29, 2024

Center Freq: 6.795000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

’1

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

38.041 MHz

Transmit Freq Error
x dB Bandwidth

-95.140 kHz
43.50 MHz

% of OBW Power
x dB

Mkr1

5.779514 GHz
-0.14034 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

14.8 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax40 5795MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[11:23:32 AM May 29, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 820 kHz

Occupied Bandwidth

Mkr1 6.748516 GHZ
0.42216 dBm

Center Freq
5.775000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 2.4 MHz 12.000000 MHz

Total Power 15.7 dBm

76.048 MHz

Transmit Freq Error
x dB Bandwidth

-123.47 kHz
86.31 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax80 5775MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -8.86 8.31 -0.55 30 Pass
NVNT a 5785 Antl -9.43 8.82 -0.61 30 Pass
NVNT a 5825 Antl -10.03 8.29 -1.74 30 Pass
NVNT n20 5745 Antl -6.45 4.58 -1.87 30 Pass
NVNT n20 5785 Antl -6.53 4.59 -1.94 30 Pass
NVNT n20 5825 Antl -7.46 4.58 -2.88 30 Pass
NVNT n40 5755 Antl -9.48 4.69 -4.79 30 Pass
NVNT n40 5795 Antl -10.24 4.67 -5.57 30 Pass
NVNT ac20 5745 Antl -7.2 5.05 -2.15 30 Pass
NVNT ac20 5785 Antl -7.81 5.04 -2.77 30 Pass
NVNT ac20 5825 Antl -8.73 5.04 -3.69 30 Pass
NVNT ac40 5755 Antl -10.51 5.43 -5.08 30 Pass
NVNT ac40 5795 Antl -10.7 5.42 -5.28 30 Pass
NVNT ac80 5775 Antl -13.87 5.65 -8.22 30 Pass
NVNT ax20 5745 Antl -9.05 6.56 -2.49 30 Pass
NVNT ax20 5825 Antl -9.81 6.57 -3.24 30 Pass
NVNT ax40 5755 Antl -12.33 6.57 -5.76 30 Pass
NVNT ax40 5795 Antl -12.57 6.57 -6 30 Pass
NVNT ax80 5775 Antl -14.89 5.65 -9.24 30 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

== |

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [03:09:14 PMMay 23, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5785MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE [03:14:18 PMMay 23, 2024

#Avg Type: RMS
Avg|Hold: 100100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5745MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.800000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.840000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5825MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.81 dB
Ref 20.00 dBm

.m- WI—rW“W=-

#V/BW 1.5 MHz*

5.786000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n40 5755MHz Ant1

' Keysight Spectrum Analyzer - Swept SA
500 AC
5000000 GHz )
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.826000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n40 5795MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5785MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.840000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.81 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.786000000 GHz

CF Step
6.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5755MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.826000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.836000000 GHz

CF Step
12.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 120.0 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac80 5775MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ax20 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [03:10:25 PMMay 29, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ax20 5825MHz Antl
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PSD NVNT ax40 5755MHz Antl

. Keysight Spectrum Analyzer - Swept SA

H A SENSE:PULSE| [
Center Freq 5.795000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

[03:14:24 PMMay 29, 2024

g A NN NN N

Mkr1 5.781 092 GHZ
Ref 20.00 dBm -12.571 dBm

5.826000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Center 5.79500 GHz Span 60.00 MHz||ESE Lin
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

STATUS.

IMEG

PSD NVNT ax40 5795MHz Antl
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' Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE| [
Center Freq 5.775000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

[11:23:51 AM May 29, 2024
T CE

Mkr1 5.806 440 GHZ
Ref 20.00 dBm -14.885 dBm

5.836000000 GHz

12.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Center 5.77500 GHz Span 120.0 MHz[JESE Lin
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

STATUS.
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Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -32.26 Pass
NVNT a 5825 Antl -44.21 Pass
NVNT n20 5745 Antl -29.19 Pass
NVNT n20 5825 Antl -38.62 Pass
NVNT n40 5755 Antl -25.84 Pass
NVNT n40 5795 Antl -35.5 Pass
NVNT ac20 5745 Antl -28.07 Pass
NVNT ac20 5825 Antl -43.27 Pass
NVNT ac40 5755 Antl -31.28 Pass
NVNT ac40 5795 Antl -46.59 Pass
NVNT ax20 5745 Antl -33.01 Pass
NVNT ax20 5825 Antl -44.59 Pass
NVNT ax40 5755 Antl -28.95 Pass
NVNT ax40 5795 Antl -45.69 Pass
NVNT ax80 5775 Antl -40.52 Pass




Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

] RL RF 500 AC SENSE:PULSE| | [03:07:12 PMMay 23, 2024
Center Freq 5.665000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.766000000 GHz

Stop 5.7650 GHz

Sweep 1.000 ms (1001 pts) 20.000000 MHz
Auto Man
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o Keysight Spectrum Analyzer - EiweptSA
il

SENSE:PULSE| [03:11:42 PMMay 23, 2024
#Avg Type: RMS

PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
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Stop 6.0050 GHz CF Step

Sweep 1.000 ms (1001 pts) 20.000000 MHz

Auto Man
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FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

[03:14:26 PMMay 23, 2024

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

fl RL RF 30Q AC
Center Freq 5.665000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH CTIONVALUE -
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. Keysight Spectrum Analyzer - Swept SA

RL RF 50Q AC [02:18:55 PMMay 23, 2024

Center Freq 5.905000000 GHz
Foatow

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Stop 6.0050 GHz

Start 5.8050 GHz
E: Sweep 1.000 ms (1001 pts)

Res BW 1.0 MHz
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[03:27:51 PMMay 23, 2024

fl RL RF 30Q AC
Center Freq 5.695000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

Stop 5.7950 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION WIDTH CTIONVALUE =
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. Keysight Spectrum Analyzer - Swept SA

RL RF 50Q AC

Center Freq 5.855000000 GHz
Foatow

SENSE:PULSE

[03:32:56 PMMay 23, 2024

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Stop 5.9550 GHz
Sweep 1.000 ms (1001 pts)
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[03:21:40 PMMay 23, 2024
TRAC

fl RL RF 30Q AC
Center Freq 5.665000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)
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s Keysight Spectrum Analyzer - Swept SA
RL RF 300 A
nter Freq 5.905000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

( [03:25:41 PMMay 23, 2024
Cel #Avg Type: RMS TRAC!
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Stop 6.0050 GHz
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CF Step
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FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

] RL RF 500 AC
Center Freq 5.695000000 GHz .
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

SENSE:PULSE

[ [02:35:03 PMMay 23, 2024

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 281 dB
Ref 20.00 dBm

Mkr1 5.767 8 GHz
4.221 dBm

5.795000000 GHz

Stop 5.7950 GHz
Sweep 1.000 ms (1001 pts) 20.000000 MHz

Auto Man
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s Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC

Center Freq 5.855000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

#Atten: 30 dB

IFGain:Low

SENSE:PULSE

[03:38:58 PM May 23, 2024

#Avg Type: RMS
Avg|Hold: 100100

Mkr1 5.779 8 GHz
3.281 dBm

5.956000000 GHz

I

Stop 5.9550 GHz CF Step
Sweep 1.000 ms (1001 pts) 20.000000 MHz
Auto Man
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FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[03:08:51 PMMay 29, 2024

fl RL RF 30Q AC
Center Freq 5.665000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION WIDTH CTIONVALUE =
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. Keysight Spectrum Analyzer - Swept SA

RL RF 50Q AC

Center Freq 5.905000000 GHz
Foatow

SENSE:PULSE

[03:10:33 PMMay 29, 2024

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Stop 6.0050 GHz
Sweep 1.000 ms (1001 pts)
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Y
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Band Edge NVNT ax40 5755MHz Low Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 279 dB Mkr1 5.802 4 GHz
hE 0.00 =

R dBm 3.806 dBm
Trace 1Pass 1
¢

5.956000000 GHz

Stop 5.9550 GHz CF Step
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)| BT ITLLT
Auto Man
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Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

#VBW 3.0 MHz

Mkr1 5.749 2 GHz
1.066 dBm

Stop 5.8950 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL X
A N [1[f] 5.749 2 GHz
[ f 5.850 0 GH
5.864 6 GH

Y
1.066 dBm
-43.099 dBm
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Freq Offset
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Band Edge NVNT ax80 5775MHz Mid Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -35.02 -27 Pass
NVNT a 5785 Antl -34.25 -27 Pass
NVNT a 5825 Antl -34.86 -27 Pass
NVNT n20 5745 Antl -33.64 -27 Pass
NVNT n20 5785 Antl -34.14 -27 Pass
NVNT n20 5825 Antl -33.78 -27 Pass
NVNT n40 5755 Antl -33.63 -27 Pass
NVNT n40 5795 Antl -34.43 -27 Pass
NVNT ac20 5745 Antl -34.45 -27 Pass
NVNT ac20 5785 Antl -33.94 -27 Pass
NVNT ac20 5825 Antl -34.53 -27 Pass
NVNT ac40 5755 Antl -34.9 -27 Pass
NVNT ac40 5795 Antl -34.32 -27 Pass
NVNT ac80 5775 Antl -33.7 -27 Pass
NVNT ax20 5745 Antl -34.39 -27 Pass
NVNT ax20 5825 Antl -34.79 -27 Pass
NVNT ax40 5755 Antl -34.79 -27 Pass
NVNT ax40 5795 Antl -34.62 -27 Pass
NVNT ax80 5775 Antl -34.12 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

27.000000000 GHz
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uto Man
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

X
25.551 711 GHz
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Tx. Spurious NVNT a 5785MHz Ant1 Emission
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FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB

Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=
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X Y
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Freq Offset
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. Keysight Spectrum Analyzer - Swept SA
RL RF 500 A

Center Freq 13.5100000 GHz

SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm
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FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

A

27.000000000 GHz

2.697000000 GHz
uto Man
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Freq Offset
0 Hz

Scale Type
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. Keysight Spectrum Analyzer - Swept SA
500 A SENSE:PULSE

 RL RF 0Q A
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man
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Freq Offset
0 Hz

Scale Type
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Tx. Spurious NVNT n40 5795MHz Ant1 Emission



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.8 dB
Ref 20.00 dBm
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac20 5785MHz Antl Emission



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 281 dB

Mkr1 24.376 718 GHZ|
Ref 20.00 dBm -34.90
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB
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IFGain:Low
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.8 dB
Ref 20.00 dBm
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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2.697000000 GHz
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Tx. Spurious NVNT ax40 5755MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm
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s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.8 dB
Ref 20.00 dBm

#VBW 3.0 MHz
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-34.129 dBm
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